

CERTIFICATE OF CONFORMANCE

Acting under ASME A17.7.1/CSA B44.7.1 issued by Liftinstituut B.V.
Identification number ANSI AECO #0842
(AECO = Accredited Elevator/Escalator Certification Organization)
Certification system 3 according to ISO Guide 67: 2004

Certificate no. : NA 09-0842-1004-001-01 Revision 3

Description of the product : Wire ropes for traction elevator applications

Type : 6 mm (PAWO F1, 6x19S+PP) wire rope for overspeed governors, 8 mm (PAWO F3, 8x19S+8x7+PP) wire ropes for elevators

Model no. :

Name and address of the manufacturer : Gustav Wolf, Sundenstr. 40
D - 33332 Göttersloh, Germany
Wuxi Universal Steel Rope CO., LTD.
12, Xinminroad(E), Dongtingtown, Xishancity, Jiangsu China

Name and address of the certificate holder : KONE North American Corporate
One KONE Court, Moline, Illinois 61265
United States of America

Certificate issued on the basis of the following requirements : ASME A17.7-2007 / CSA B44.7-07
I-3 Certification of Components

Test laboratory/location : Kone Elevators Reliability Laboratory
Hyvinkää, Finland

Date and number of the laboratory report : February 27th, 2002, LAB-09.02.001
April 15th, 2002, LAB-09.02.003

Date of verification of conformance : June 2009 – September 2009, July 2012, May 2015

Annexes with this certificate : Certificate of Conformance Report
no: NA 09-0842-1004-001-01 Revision 3

Additional remarks : For GESRs, SPs and other information see supporting report.

Conclusion : The Component meets the requirements of the ASME A17.7-2007 / CSA B44.7-07, taking into account any additional remarks mentioned above.

Issued in Amsterdam

Date of issue : June 4th, 2015

Valid thru : June 4th, 2018


Ing. A.J. van Ommen
Manager Business Unit
Certification


Certification decision by